DTOMEI 2016478 M21Y01-1

The Engine Specialist

@ @ @ @ . INSTALLATION MANUAL

FRZIOLITS—
RB26DETT BNR32/BCNR33/BNR34

EXPREME Ti Titanium Muffler for RB26DETT BNR32/BCNR33/BNR34

LTES BNR32 440007
PART NUMBER BCNR33 440008
BNR34 440009
ik
NISSAN SKYLINE GT-R (BNR32/BCNR33/BNR34)
APPLICATION

HZAREE skkkksckiokkorkrk2p

English *kkkxkskkkkkskskkkk7p

O _DIKERAZERRATHOEREULLZELY,
OHEBHEDORTIIRMERELHE THMEULZSLY,

QI T ERLRENREL TS,
OFEEHRTRYMTESNDIBERIIAEZELT BEHRABELIZSLY,

TOMEI HEDEEWVNLEIFHYMNESITENET,
TOMEIFA=Y LR IS—[FH—FIrE EDETH., BELOHERSERFERL:
TEHRIZHENTT,

Please carefully read this manual prior to installation.

Please also refer to the NISSAN Service Manual with this Manual.

After the installation has been completed please keep this manual for future reference.
If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




MR rrons %2a8i-t0ahERELTTS,

A RAMTA (1)

D
& >
RTYY (4)
FALUAH—ASSY (1) ok )
(o ©)
. =
"j’:f l/_'/'j-_ 25 URILE 58 F vk
i ALK (1) M8 L=25 (1)

M10(2) / M8 (2)

- )

EEFEER SEm———
[] BOLT-SMOOTH-PASTE

)

RILFRAL—R
RL5E1—H— (1 R—Z 1)
HOURLTa—H— (1) F 2wk (1)

6ALUTF (1) BNR34FH D &

EXPRENIE] [[]

ii
REVARILE (1) EXPREME Ti X T7vH— (2)
FILIAR—H— (4)
XXIEBNR32FH

EEICHELT BRI nudticiTasrescd,

IUUUEBRAIE-K -MLILUTF -EBERE

A

BAREEHEREERBHETT . —F IO ENSHAESNERTAIZR>TEAL TIZELY,
BARROBRYAT IR DINRER T -BHE LA, REDB RS TERBL TS,

WIEETBEAUSAORYAHEEOHIEEN, RBBEVIV SV ERBTEBILBYET
WY ORI, EY T T, RS

BEZFERALGWE TDIDLEAYEKRTY .

BAGORYRIFTIEIOOURUIV DU —LAMNRZIZIRETIT> TS,

WG RFICIDERMOWIR - KK DATREMEAH D=0, Tz, Bt AAEAMABEN RS
BENLHAH=0 ., BRBIBHERRDEY 4 (FIFHERICITo TSN,

p

x4
=K




1. METHJ—RLTTS5—DEYSIL
A

1 N\yTF)—TAFREmFERYS T,

2 AMURIFT—ERYHNT,

3 EUA—Fa1—TERYNT,

4 LB —Fa1—T . T)IIT—HRBOIITZT—NUA—ZERYNT,

5 A H ALY —RIEDYIS— N\ H—TLBRYMF T HBEEET S, (BNR32DH.,

CCTRBTIDIBEFIRTY . ERMDFMEHEAEL. BT BREFEEESRL TS,

TRSHR)

6 YIT—NUA—RYFITEQT7—LEH,S
RTANEEET S,
REIS5CHIMS(RIED) FEA,
TR IL2[20~28N-m (2.0~2.9kgf-m)]

2. TOMEI F4=r9 L 75—OB{t1+
[BEHRDOEFEMER]
FREDOESAHOFERBERMIITROEYTY,

<FvrAMRREREFREMHMFITILI>

ATY G

D | A4 TA HALH—IUR

@ |Ai47B @ | ALY —I\URS/N—

® |HAL2HY—ASSY 75 CR)Lk M8

@ |HRTYE @ |75+ vk M8[20.0~28.0N*m (2.0~ 2.9kgf-m)]
® [25>CF vk M10 [34.0~39.0N-m (3.5~4.0kgf-m)] @Y HIoRLTa—H—

® |952F /32 K[25.0N-m (2.6kgf-m)] ® [Ra R ILs M6[8.0~12.0N-m(0.8~1.2kgf-m)]
@

KERITELETNHMATREAEPLEBEMH LT S0, FTRORILERL—R R—RPEZEHLTTEL,




[&&FIE]

1. AMURATAERBD IS SHYEMI0ZERALIREA T 5,
O, ZAEOINAT Ay R—H EAIZRLKESICEYTIT5,
XABART YR GFEIE®) ., 7500+ vMI0(RTE®) /4,

2. AMUINATBIZOZUTINVREREL. BINAT DRIV T IO RBESLNEFTIZHD K1,
A IATBEELAD , BRICRIS—NUA—FRYF1T5,
XAABISUTNURRIE®) EA,

3. HALUH—ASSYIZHSUTINUREEL, ATV T TYORIBESLNETIZHS K1,
AMUNATBEZELRAL,

XHABISVT UK (BTE®) EAA,

A ALY —ASSYDTLAT—IDRETFIZKBDESIZLTTFELY,

4. ALY —NURIZH ALY —FN—FRYM T, $AL oY —IZBEFITRELESIC
FELGAS, IXY —RMNH—IZBY G T3,
XABH ALY —NURHIE®) . ALY —IURS/—(RTEO)
75U RILMME (RTE®) . 7502+ vk (RTED) #H.

5 FEDVITIVRITEEL. BIAINSIEICEAFHEDHZEITI,

BwRILY 7500 yM10ER 5> (FTE®) [34~39N-m(3.5~4.0kgf-m)]
TS50 FyhM8ER S (RTE®) [20~28N-m(2.0~2 9kgf-m)]
95TV RES (BTE®) [25N - m(2.6kgf-m)]

6. AMUINATAB AL INATB-H ALY —ASSYDEEIZRT) T EBYHF T35,
MAABRTULT (RIED) #E A,

/\ = & (BCNR33/BNR34M)
BCNR33/BNR34IZERY T+ B5E . EMREFICKUIN RILRT—EDIITSURAN
BRTEGWVGENHYET . ZDHE. TRESEICUEIMIETSHRELT
10mMmIBED VTS RAEHERL TS,

I ALY —RIEEL D RILRT—
EDV)TSUREHERT B0,
WL —MIYEIMmIEITS,




A ¥ & (BNR34A)

BNR34AIEHAZINZ 7OV ML T ZOMEDEEICE>TIRI N TAT7a—F—EFHI2BNAHBYET,
JAOVMRAT TAVRLTRAT—, DM EREEZITH>TETHELTLESE S,
EDTILZAR—Y—HFRAL, UV TA72—F—DHEEZE T IT TS,

<E1>

Hox <E2>

R)ZILHBRN—BF TS vk

\ CIIZZIIRR—Y—FA
hd

2500 RILE
FEThLY <F1><K2>
20.6~26.5N-m(2.1~2.7kg-m) D XES

RS 7rzzc—4— x 4

Azxs

CEHEARBEDIIT ISR, FHEDOLENIEEHERLTARBOHEITO TS,
BE. ERERZICEYT2EIVTSIVANEONEMEE L, AREORY F1HR)L 2 & E A EC
BEIZED. KROEZFEVITIVRZREL-R. KFHEOLTTIL,

RIS—ITHRHRENFELIKETERT L. FRPRITORRELYET,

A TR IEB T RRAEEIT o TS,

CEE-ERKRICEY VTN R—NB T HRREENHYFET
WREITIHL. BRI RET TSN,



7. BEICKEL. YOV RLTa—H—0mY R} £S5,

XEABYIURLTa—9— (BR—UEFH®)
REURILEME (BR—SHF@)
#TRILY [8~12N-m(0.8~1.2kgf-m)]

A

HOURLTa—Y—EmYRIT-EE. BRETE

T

-3
=]

TEDHIRNTZEN, BRRIBIE DA REEAHYET .
HOURL T A~ —DIRERFIIT AR TIKET
T TEELY,

8. NYTY—AFTRIHFERYTFT5,

ERY fF & DFERE

1LEBICTFENGOIBERERT S,
2IVDVEIREIL. TARY T 5 o#92500om B EETREZ LT, fIRBLOCEEENLGLNERT 5.

SHEHZTL. BEHIRNCEESTALLNERT 5.

A L -
= [

FELHAHEADERASBREL. ERMAKKOCHEDNRELL S0, HRIFEECToTLES,
HRENAHIE, HECEBETOHERARICLIFHELTECTRRALLY., BRTT,
ETRICEEERELEEIIELICETEPLEL BEEITO T,
ZDETEBEEITIGE X, XI75—D+RTAARETT > TSN,
HRDBEENECTVDBER. TVOUEBRBE T, EMEEICEBELKIEL.

RIS TZELY,

A zxz

AREEELR, ERARICE S TTBREDHEICEELNHHBZEAHYFET .
ERRE. RRXERECHEM YTV EHREL BBIIELTENRLDBEYTAU T ET>TEEL,



KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

Main Pipe A (1)

i

Silencer ASSY (1)

c\l [T S

Spring (4)

Clamp Band (2)

(S

Flang_e Bolt Flange Nut
Silencer Band (1) M8 L=25 (1) M10 (2) / M8 (2)

’ [ | BOLT-SMOOTH-PASTE
' Bolt Smooth

Silencer
Band Rubber (1)

Sound Reducer/Silencer (1) Paste (1)
Gasket (1)
Allen Key (1)
m Only for BNR34
(EXPREIE] /]
Button Bolt (1) EXPREME Ti Sticker (2) B

Aluminium Spacer (4)

3 Illustation is of the BNR32 Kit

REQUIRED TOOLS These tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

A\ cauTion:

M This product is designed to be used for off road competition purposes only.

M This product is to be installed by a qualified professional in a fully equipped workshop.

B This product was designed specifically for the application specified. If the attempt was made to use
this product on another engine/car other than specified then you will risk damaging this kit and or
the engine or components related with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures
and injuries or bodily harm.

A WARNING

B This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.
1. Disconnect the cars negative terminal battery.

2. Remove the exhaust main muffler.
3. Remove the center exhaust pipe.
4 Remove both the center exhaust pipe & the pre—muffler pipes hangers.

5 Change the Hanger Rubber position from the front side of the Main Silencer. (BNR32 Only.
Ref: to the below illustation)

6 Change the Muffler Hangers position from the
the lower arm to the body.
Use the included M8 (Next image # @) flange nuts.
Torque Specs [20~28N+-m (2.0~2.9kgf-m)]

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]

The installation of the bolts included in the kit is shown below.

<Kit contents torque specs> 34
@ [Main Pipe A Silencer Band
® [Main Pipe B @ [Silencer Band Rubber
@ |[Silencer ASSY Flange Bolt M8
@ |Gasket @ |Flange Nut M8[20.0~28.0N-m (2.0~ 2.9kgf-m)]
® |Flange Nut M10 [34.0~39.0N*m (3.5~4.0kgf-m)] @ |Sound Reducer
® |Clamp Band[25.0N*m (2.6kgf-m)] @ |Button Bolt M6[8.0~12.0N*m(0.8~ 1.2kgf-m)]
@ |Spring

3 Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.

This helps reduce the parts from sticking and seizures.




[Installation procedure]

1.

Test fit the Main Pipe A with the included M10 Flange nuts.

Now attach the Pipe to the upper insertion of the stopper.
¥ Use the supplied Gasket (@ previous page) with the M10 Flange Nut (&) previous page).

Connect the Main Pipe B, keep the pipes parallel to each other so that the spring hooks align with
each pipe before inserting Main Pipe B. Then install the Muffler Hanger.
¥Use the included Clamp Band (® previous page) with accessories.

Insert the Silencer Clamp Band onto the assembly, keep the pipes parallel to each other so that

the spring hook aligns with each other. Then insert Main Pipe B.
YUse the included Band Clamps (previous page ®).

A Position the Silencer Assembly with the embossed logo facing down.

Fit the silencer rubber to the silencer band, taking care not to scratch the silencer,

and then attached it to the exhaust hanger.

¥ Use the Silencer Band (Previous Page ®)) , Silencer Band Rubber (Previous Page (9)
with the M8 Flange Bolts (Previous Page ) , and Flange Nuts (Previous Page (D).

Note the clearance of each part prior to doing the final tightening from the front.

Torque Specs Flange Nut M10 (Previous Page ®) [34~39N-m(3.5~4.0kgf-m)]
Flange Nut M8 (Previous Page (D) [20~28N*m(2.0~2.9kgf-m)]
Clamp Band (Previous Page ®) [25N*m(2.6kgf-m)])

Connect the Main Pipe A/B, Main Pipe B and Silencer Assembly with the Spring Mounts.
¥ Use the included Springs (Previous Page ).

/\ CAUTION (for BCNR33/BNR34)

= If you are installing the kit onto either the BCNR33 or BNR34, additional clearance may be needed
depending on the vehicles tunnel section (varies with each vehicle). If so, please make modifications

to allow enough clearance for about 10mm. Cut the section as shown in the reference figure.

Grind a bit off from the reinforcing plate
(as shown), to ensure adequate clearance
between the front of the sub—section
silencer and the tunnel.




/N CAUTION (for BNR34)

There's a chance that the Rear Diffuser may come into contact/interfere with BNR34, depending
on the type of Front Pipe that is used on your setup. Please lower the Rear Diffuser, by using

the supplied Aluminum Spacer, if there is interference/contact made, when you have changed your
Front Pipe, Pront Pipe bracket and cataytic converter/decat pipe.

< Figure 1 >

Rear Diffuser

Triple Cross Bar Installation Bracket

\ Insert the Aluminium

Spacer here.

Diffuser

%

Flange Bolt
Torque Specs <Fig 1><Fig2>
20.6~26.5 N*m (2.1~2.7kg-m) XPart

ACCESSORY Aluminium Spacer x4

A CAUTION

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,
dirt so as not to burn them later when the car is running.

- After fitting the exhaust, you should check if the rear bumper will

be at risk from heat from the pipe. You may need to add extra heat

shield protection on the rear bumper.

10



7. If needed you can then install the sound reducer.
¥The Sound Reducer (Page 3, part #03)
Button Bolt M6 ( Page 3, part #(9)
Torque Specs [8~12N-m (0.8~ 1.2kgf-m)]

A WARNING

* It is highly recommended not to use the sound reducer when
using the car for high speed/ hard driving as it may cause

engine failure.
* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns

or injuries.

8. Reconnect the cars battery negative terminal.

INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.
2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs

of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.
3. After the initial test drive check the car again for any signs ot exhaust gas leakage and any loose

parts, bolts and nuts.

A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

A CAUTION

*The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

11



TOMEI POWERED .
BaARH FE/NVT—F

T194-0004 HREBTATEEHS5—4—27
TEL:042—795—8411 ({t)
FAX: 042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

CORAIZEAHIRYMT BELDTHRHIZ EEABELLET,
BEEERE: A~ (HRE. EXFIRFMK<9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

F4H=ry/sY 75— BNR32/BCNR33/BNR34 HR{k:iBAE 2016478 M21Y01-1
Titanium Muffler Installation Manual For BNR32/BCNR33/BNR34 2016.7 M21Y01-1

12



